
Illustrated Parts List

990603 – January 1996 10–1

Section 10: Illustrated Parts List



SERVICE MANUAL

10–2 January 1996 – 990603

Figure 10–1 Covers, Buttons, and Display area

H139_0039EA

14

13

12

11

10

9

8

6

7

5

4

3

2

1

H139_0039ECA



Illustrated Parts List

990603 – January 1996 10–3

Figure 10–1

Item Part No. Description Qty. Notes
1 990824 Cover - Top 10–1 1
2 2B6419 Screw - Pan head, 4 x 12 mm 10–1 2
3 990822 Cover - Card positioning, Models 4L and 4SL 10–1 1
4 990821 Display - LCD 10–1 1
5 732335 Screw - Pan head, 4 x 8 mm 10–1 4
6 2B6325 Cover - LCD 10–1 1
7 990820 Cable - Ribbon, display 10–1 1
8 2B6326 Screw 10–1 3
9 2B6359 Plate - Reinforcement 10–1 1

10 2B6328 Button - Lens 10–1 1
11 2B6329 Button - Date, density or clock 10–1 7
12 2B6336 Stopper - Button 10–1 7
13 990823 Cover - Card positioning, Model 4 10–1 1
14 8B6727 Strip - Derlin 10–1 1



SERVICE MANUAL

10–4 January 1996 – 990603

Figure 10–2 Circuit Board, Power Switch, and Power Cords

H139_0038EA

1 2

3

4

5

6

7

8

9

10

11

12

13

14
15

16
1718

19
172021

22

20

15

23

24

25

4

26

H139_0038ECA



Illustrated Parts List

990603 – January 1996 10–5

Figure 10–2

Item Part No. Description Qty. Notes
1 990894 Plate - CPU circuit board 10–2 1
2 2B6416 Screw - Pan head, 3 x 15 mm 10–2 4
3 605777 Nut - M3 10–2 4
4 732335 Screw - Pan head, 4 x 8 mm 10–2 6
5 616289 Cord - Power, AC 100-120 V 10–2 1
6 476324 Cord - Power, AC 220 V 10–2 1
7 2B6358 Base 10–2 1
8 990819 Foot 10–2 4
9 755244 Screw - Pan head, 4 x 25 mm 10–2 4

10 990818 Socket - Power switch 10–2 1
11 2B6407 Screw - Flat head, 3 x 10 mm 10–2 2
12 990817 Bracket - Power switch 10–2 1
13 714284 Screw - Pan head, 4 x 6 mm 10–2 2
14 990815 Window 10–2 1
15 251212 Screw - Pan head, 3 x 8 mm 10–2 8
16 990816 Switch - Power 10–2 1
17 238304 Screw - Pan head, 3 x 6 mm 10–2 8
18 990814 Bracket - Power switch 10–2 1
19 990813 Rod - Actuator, power switch 10–2 1
20 990812 Bracket - Actuator, power switch 10–2 2
21 990810 Button - Power 10–2 1
22 990811 Spring - Return, power switch actuator 10–2 1
23 990808 Cover - Power switch 10–2 1
24 2B6327 Shield - EMI 10–2 1
25 990807 Finger - EMI 10–2 1
26 990893 Board - CPU 10–2 1



SERVICE MANUAL

10–6 January 1996 – 990603

Figure 10–3 Lenses and Mirrors

H139_0040EA
H139_0040ECA



Illustrated Parts List

990603 – January 1996 10–7

Figure 10–3

Item Part No. Description Qty. Notes
1 1C0065 Lens Assembly, Model 4 (not illustrated) 10–3 1 ##Includes items 2 - 19, 21,

and 27##
1 1C0060 Lens Assembly, Model 4L (illustrated) 10–3 1 ##Includes items 2 - 19, 21,

and 27##
1 8B7328 Lens Assembly, Model 4SL (not illustrated) 10–3 1 ##Includes items 2 - 17, 21,

and 27##
2 990831 Bracket - Lens alignment 10–3 1
3 990832 Rod - Lens shift 10–3 2
4 990833 Bracket - Lens stop 10–3 1
5 990836 Linkage - Lens 10–3 1
6 234905 Screw - Pan head, 2 x 5 mm 10–3 2
7 2B6423 Screw - Pan head, 3 x 12 mm 10–3 2
8 732335 Screw - Pan head, 4 x 8 mm 10–3 8
9 990825 Bracket - Lens Motor 10–3 1

10 990828 Wire - Lens linkage, Model 4 (not illustrated) 10–3 1
10 1C0200 Wire - Lens linkage, Model 4L (illustrated) 10–3 1
10 8B7325 Wire - Lens linkage, Model 4SL (not illustrated) 10–3 1
11 990827 Nut 10–3 2
12 2B6338 Star - Motor linkage 10–3 1
13 283112 Screw - Pan head, 3 x 20 mm 10–3 6
14 990861 Lens - C-1 10–3 1
15 1C0058 Screw - 2 x 5 mm 10–3 2
16 990826 Motor - Lens/Mirror 10–3 2
17 990837 Plate, Switch actuator, Model 4 (not illustrated) 10–3 1
17 1C0202 Plate, Switch actuator, Model 4L/4SL (illustrated) 10–3 1
18 2B6340 Lens - C-1N (not used on 4SL) 10–3 1
19 2B6341 Bracket - Lens, Models 4 and 4L (illustrated) 10–3 1
19 8B7327 Bracket - Lens, Model 4SL (not illustrated) 10–3 1
20 251212 Screw - Pan head, 3 x 8 mm 10–3 8
21 2B6339 Bracket - Lens shift rod, Models 4 and 4L (illustrated)10–3 1
21 8B7326 Bracket - Lens shift rod, Model 4SL (not illustrated) 10–3 1
22 990829 Cover - C-1N lens 10–3 1
23 1C0205 Bracket - Lens switch B, Model 4L 10–3 1
24 654373 Screw - Pan head, 2 x 10 mm 10–3 4
25 990838 Microswitch 10–3 2
26 256700 Screw - Pan head, 3 x 10 mm 10–3 2
27 499222 Bolt - Cap, 3 x 10 mm 10–3 2
28 990850 Bracket - Lens, Model 4 (not illustrated) 10–3 1
28 1C0203 Bracket - Lens, Models 4L and 4SL (illustrated) 10–3 1
29 990851 Mount - Mirror traveler 10–3 1
30 990842 Bracket - C1-N In switch, Model 4L 10–3 1
30 990842 Bracket - C1-N In switch, Models 4 and 4SL 10–3 2



SERVICE MANUAL

10–8 January 1996 – 990603

Figure 10–4 Lenses and Mirrors

H139_0040EA
H139_0040ECA



Illustrated Parts List

990603 – January 1996 10–9

Figure 10–4

Item Part No. Description Qty. Notes
31 1C0055 Screw - Button, 5 x 12 mm 10–4 3
32 2B6344 Bearing 10–4 3
33 990855 Plate - Base, mirror 10–4 1
34 990853 Actuator - Mirror switch 10–4 1
35 731091 Bolt - Cap, 3 x 8 mm 10–4 4
36 990856 Bracket - Adjustment, mirror 10–4 1
37 990857 Mirror 10–4 1
38 990858 Bracket - Mirror 10–4 1
39 990827 Nut 10–4 1
40 990852 Stiffener - Mirror bracket 10–4 1
41 1C0063 Ring 10–4 1
42 238304 Screw - Pan head, 3 x 6 mm 10–4 2
43 990847 Wire - Mirror linkage 10–4 1
44 990846 Star - Motor linkage 10–4 1
45 990845 Bracket - Mirror motor 10–4 1
46 990848 Switch - Mirror 10–4 2
47 2B6416 Screw - Pan head, 3 x 15 mm 10–4 4
48 1C0064 Mirror Assembly, Model 4 (not illustrated) 10–4 1 ##Includes items 7, 8, 11,

16, 31 - 45##
48 1C0059 Mirror Assembly, Model 4L/4SL (illustrated) 10–4 1 ##Includes items 7, 8, 11,

16, 31 - 45##
49 990849 Bracket - Mirror switch 10–4 2



SERVICE MANUAL

10–10 January 1996 – 990603

Figure 10–5 Lamps, Clock, Card Holder, and Housing parts

H139_0037EA

12 3 4 5

6
4

12

12

25

24

16

13

12

7

8

4

9

4

10

11

14

15

15

16

17

18

16
15

19

20

21

22

23

26
27

28

29
30

24

H139_0037ECA



Illustrated Parts List

990603 – January 1996 10–11

Figure 10–5

Item Part No. Description Qty. Notes
1 1C0067 A-P Card Holder Assembly, Model 4 10–5 1 ##Includes items 2, 3, 4, 5,

6##
1 1C0062 A-P Card Holder Assembly, Model 4L/4SL 10–5 1 ##Includes items 2, 3, 4, 5,

6##
2 990869 Cable - A-P ribbon 10–5 1
3 990874 LCD - IDK-13A 10–5 1
4 324259 Screw - Pan head, 3 x 5 mm 10–5 8
5 2B6352 Wire - Ground 10–5 1
6 990868 Bulb - Clock 10–5 1
7 2B6342 Wire - Ground 10–5 1
8 990864 Holder - P-A card 10–5 1
9 990868 Bulb - Clock 10–5 1

10 990867 Cable - P-A ribbon 10–5 1
11 1C0066 P-A Card Holder Assembly, Model 4 10–5 1 ##Includes items 4, 7, 8, 9,

10##
11 1C0061 P-A Card Holder Assembly, Model 4L/4SL 10–5 1 ##Includes items. 4, 7, 8, 9,

10##
12 256700 Screw - Pan head, 3 x 10 mm 10–5 10
13 990863 Holder - P-A card 10–5 1
14 990834 Cover - Back shield, upper housing 10–5 1
15 732335 Screw - Pan head, 4 x 8 mm 10–5 12
16 238304 Screw - Pan head, 3 x 6 mm 10–5 12
17 990830 Cover - Front shield, upper housing 10–5 1
18 990835 Housing - Upper shield, Model 4 (not illustrated) 10–5 1
18 1C0201 Housing - Upper shield, Model 4L/4SL (illustrated) 10–5 1
19 990844 Bracket A - Lamp 10–5 1
20 990841 Socket - Lamp 10–5 2
21 990840 Lamp 10–5 2
22 2B6337 Bracket B - Lamp 10–5 1
23 2B6349 Bracket B - Card holder 10–5 1
24 2B6411 Screw - Pan head, 4 x 4 mm 10–5 4
25 2B6350 Bracket A - Card holder 10–5 1
26 2B6351 Bracket - Card holder, Model 4 (not illustrated) 10–5 1
26 1C0204 Bracket - Card holder, Model 4L/4SL (illustrated) 10–5 1
27 2B6348 Holder - A-P card 10–5 1
28 2B6345 Roller - Card 10–5 1
29 2B6346 Bracket - Card roller 10–5 2
30 2B6347 Spring - Card roller 10–5 2



SERVICE MANUAL

10–12 January 1996 – 990603

Figure 10–6 Actuator, Switches, Fuses, and Transformer

H139_0036EA

1

2 3 4

5
6

8

7

9 10

11

12
12

13

14
13

15

16

17
18

19

20

21

22
23

24
12

5740 41
42

43 44

58

59

25

45

46 49

47 48 50
51

52

53

26

27

2354

55

5627

30

2829

31

32 33 34

3536

37

38

8

39

H139_0036ECA



Illustrated Parts List

990603 – January 1996 10–13

Figure 10–6

Item Part No. Description Qty. Notes
1 990880 Bearing 10–6 1
2 731104 Bolt - Cap, 4 x 12 mm 10–6 1
3 990879 Linkage - Actuator 10–6 1
4 990882 Pin 10–6 1
5 990881 Hub 10–6 1
6 990883 Cam 10–6 1
7 2B6355 Nut 10–6 1
8 1C0051 Screw - 4 x 6 mm 10–6 2
9 2B6421 Screw - Pan head, 4 x 35 mm 10–6 4

10 990884 Gearbox 10–6 1
11 990885 Motor - Actuator drive 10–6 1
12 2B6416 Screw - Pan head, 3 x 15 mm 10–6 6
13 256700 Screw - Pan head, 3 x 10 mm 10–6 4
14 990886 Switch - Window open 10–6 2
15 990887 Bracket - Switch mount 10–6 2
16 2B6357 Frame 10–6 1
17 2B6343 Plate - Ground 10–6 1
18 732335 Screw - Pan head, 4 x 8 mm 10–6 2
19 990898 Transformer 10–6 1
20 990895 Switch - Voltage selector 10–6 1
21 990896 Fuse - 3 A, Model 4/4SL 10–6 1
21 990897 Fuse - 1 A, Model 4L 10–6 1
22 2B6360 Cap - Voltage selector 10–6 1
23 2B6407 Screw - Flat head, 3 x 10 mm 10–6 8
24 2B6356 Microswitch 10–6 1
25 2B6378 Stopper - Rod, left 10–6 1
26 2B6380 Spring 10–6 1
27 2B6408 Screw - Flat head, 4 x 10 mm 10–6 4
28 2B6387 Pin 10–6 1
29 2B6390 Microswitch 10–6 1
30 2B6389 Bracket - Window detector 10–6 1
31 2B6361 Spring 10–6 1
32 2B6362 Pin B 10–6 1
33 2B6363 Pin A 10–6 1
34 2B6388 Pin - Open 10–6 1
35 2B6364 Spring - Pin 10–6 1
36 2B6365 Roller 10–6 1
37 2B6367 Stay 10–6 1
38 2B6366 Pin - Roller 10–6 1
39 2B6368 Stiffener - Pin 10–6 1
40 2B6370 Stopper - Rod, right 10–6 1
41 2B6371 Stopper - Bearing 10–6 2



SERVICE MANUAL

10–14 January 1996 – 990603

Figure 10–7 Actuator, Switches, Fuses, and Transformer

H139_0036EA

1

2 3 4

5
6

8

7

9 10

11

12
12

13

14
13

15

16

17
18

19

20

21

22
23

24
12

5740 41
42

43 44

58

59

25

45

46 49

47 48 50
51

52

53

26

27

2354

55

5627

30

2829

31

32 33 34

3536

37

38

8

39

H139_0036ECA



Illustrated Parts List

990603 – January 1996 10–15

Figure 10–7

Item Part No. Description Qty. Notes
42 2B6372 Bearing - Slide 10–7 2
43 2B6374 Bracket - Stay 10–7 1
44 2B6373 Pin - Stay linkage 10–7 1
45 2B6386 Spring 10–7 1
46 2B6369 Stopper 10–7 1
47 2B6419 Screw - Pan head, 4 x 12 mm 10–7 4
48 2B6379 Microswitch 10–7 1
49 2B6385 Guide - Cassette 10–7 1
50 654373 Screw - Pan head, 2 x 10 mm 10–7 2
51 2B6384 Spring 10–7 1
52 2B6383 Pin - Microswitch 10–7 1
53 234905 Screw - Pan head, 2 x 5 mm 10–7 2
54 2B6381 Ring - Switch 10–7 1
55 2B6375 Mount - Pin traveler 10–7 1
56 2B6382 Bracket - Microswitch 10–7 1
57 1C0068 Stay Unit Assembly 10–7 1 ##Includes items 8, 23, 25 -

56, 58, 59##
58 2B6376 Rod 10–7 1
59 2B6377 Rod 10–7 1



SERVICE MANUAL

10–16 January 1996 – 990603

This page is intentionally blank.


	Library
	Manual Contents
	Table of Contents
	Section 10:� Illustrated Parts List
	Covers, Buttons, and Display area
	Circuit Board, Power Switch, and Power Cords
	Lenses and Mirrors
	Lenses and Mirrors
	Lamps, Clock, Card Holder, and Housing parts
	Actuator, Switches, Fuses, and Transformer
	Actuator, Switches, Fuses, and Transformer


